
 SEMESTER VII 

CIVIL ENGINEERING



 

 

 

 

 

CET401 
DESIGN OF STEEL 

STRUCTURES 
 

CATEGORY L T P CREDIT 
YEAR OF 

INTRODUCTION 

PCC 3 0 0 3 2019 

 
Preamble: Goal of this course is to expose the students to the fundamental concepts of DESIGN OF 
STEEL STRUCTURES. After this course, students will be able to design steel structures and to 
recognize practical problems in real-world situations and respond accordingly. 
 
Prerequisite:  CE302 STRUCTURAL ANALYSIS II  
 
Course Outcomes: After the completion of the course the student will be able to 

Course 
Outcome 

Description of Course Outcome 
Prescribed 

learning level 

CO 1 
Explain the behavior and properties of structural steel 
[...]
CO2, CO5 2 

CIVIL ENGINEERING



Model Question Paper 

      APJ ABDUL KALAM TECHNOLOGICAL UNIVERSITY 

SEVENTH SEMESTER B. TECH DEGREE EXAMINATION, MONTH & YEAR 

      Course Code: CET453 
Course Name: CONSTRUCTION PLANNING AND MANAGEMENT 

Marks : 100 Duration : 3 hrs 
PART A 

(Answer all Questions. Each Question carries 3 Marks) 

1. Differentiate between resource smoothing and resource levelling.

2. List out members of the construction team and write the responsibilities.

3. Explain BIM Technology.

4. What is meant by Organizational Maturity of BIM?

5. Explain Economic Order Quantity.

6. List the important causes of accidents on construction sites.

7. Explain rate of return analysis.

8. What is meant by administrative approval?

9. Discuss any two types of construction budgets.

10. Explain the sources of long-term financing of construction projects.

      PART B 
 (Answer one full question from each module, Each question carries 14 marks) 

 Module 1 

11. a) Explain the Functions of construction project management.
b) Describe any two types of organisation structures for construction projects.

12. With an example, explain the procedure for the time-cost tradeoff.

 Module 2 

13. Explain any two labour legislations pertaining to the construction industry.

14. Explain the following

i) BIM Model

ii) Clash Detection

iii) Model Based Cost
Estimating

iv) Dimensions of BIM

 Module 3

15. Explain the need for Quality assurance and Quality control in construction projects.

16. Discuss in detail ABC analysis for Material Management

CIVIL ENGINEERING



 

 

Module 4 

17. a) Give the salient features of the contract document.  
b) Explain any two important conditions of the contract.  

18. Discuss the major steps involved in E Tendering and the process of awarding the contract. 

    

    Module 5 

19.  Analyse the important benefits of the following: 

i) Fund Flow Analysis 

ii) Financial Ratio Analysis 

20.  Explain, with examples, the different Methods for Estimating Working Capital Requirement. 
 

 
 

CIVIL ENGINEERING



CET463 

ADVANCED 
ENVIRONMENTAL 

ENGINEERING 

CATEGORY L T P CREDIT 
YEAR OF 

INTRODUCTION 

PEC 3 0 0 3 2019 

Preamble: This course introduces students to the state of technologies that exist for treating water and 
air. They will learn basic engineering principles that govern these technologies and develop the 
capacity to select appropriate technologies for solving environmental problems related to water and air 
pollution. 

Prerequisite: CET 304 Environmental Engineering 

Course Outcomes: After the completion of the course the student will be able to 

Course 
Outcome 

Description of Course Outcome 
Prescribed 

learning level 

 CO1 
Explain various secondary treatment technologies for waste 
water 

Understand 

CO2 
Explain various tertiary treatment technologies and their 
applications 

Understand 

CO3 
Explain engineering principles to dimension various 
treatment units 

Analyse 

CO4 Identify appropriate technology for controlling air pollution Understand 

Mapping of course outcomes with program outcomes (Minimum requirement) 

PO 1 PO 2 PO 3 PO 4 PO 5 PO 6 PO 7 PO 8 PO 9 PO 10 
PO 
11 

PO 
12 

CO 1 3 - 3 - - - - - - - - - 

CO 2 3 - 3 - - - - - - - - - 
CO 3 3 - 3 - - - - - - - - - 

CO4 3 - 3 - - - - - - - - - 

Assessment Pattern 

Bloom’s Category 
Continuous Assessment 

Tests End Semester Examination 
1 2 

Remember 10 10 15 
Understand 10 10 15 
Apply 15 15 35 
Analyse 15 15 35 
Evaluate 
Create 

CIVIL ENGINEERING



 

 

 

 

 

 

Mark distribution 

Total Marks CIE ESE ESE Duration 

150 50 100 3 hours 

 

Continuous Internal Evaluation Pattern:  

Attendance     : 10 marks 
Continuous Assessment Test (2 numbers) : 25 marks 
Assignment/Quiz/Course project  : 15 marks 
 
End Semester Examination Pattern: There will be two parts; Part A and Part B. Part A contain 
10 questions with 2 questions from each module, having 3 marks for each question. Students 
should answer all questions. Part B contains 2 questions from each module of which student 
should answer any one. Each question carries 14 marks and can have maximum 2 sub-divisions.  

Course Level Assessment Questions 

CO1: Explain various secondary treatment technologies for waste water 

1.Explain the working principle of a Rotating Biological Contactor. 

2. What are the sequential steps of sequencing batch reactor (SBR) operation? 

3. Moving bed biofilm reactor (MBBR) is an advanced wastewater treatment technology, which 
employs the benefits of both biofilm and activated sludge processes. Explain 

CO 2: Explain various tertiary treatment technologies and their applications 

1. What is Fenton process? 

2. Discuss the biological removal of phosphorous in waste water. 

3. What are the various configurations available for MBR? 

CO3: Explain engineering principles to dimension various treatment units 

1. Calculate the maximum efficiency for a RO plant, which is operated with a inlet pressure of 45 
bar and under the condition that effective driving fource Δpeff min = 15 bar is maintained. The 
permeate pressure is 1 bar, pressure loss is 3 bar and mass fraction of salt in permeate (Wp) = 0. 
Feed is a NaCl solution with mass fraction(Wf) = 0.03 and the osmotic coefficient is 790 bar. 
How big is the membrane area if 10 m³/h of permeate are to be produced and a membrane with A 
= 1,2.10-7 m/(s.bar) was chosen? 

2. A design wastewater flow 7571 m3/d is to be treated with an MBR treatment system. The 
design membrane module properties are, average membrane flux= 12 L/hr/m2; module packing 

CIVIL ENGINEERING



 

 

density= 120m2/m3; specific aeration demand= 0.3 m3 air/hr/m2 membrane area. Calculate the 
required membrane area, membrane module volume and scouring air flow rate. 

3. An ESP is collecting 95% of the particles in the waste gas. A salesperson now offers us an
additive to add to the gas that will change the resistivity of the collected cake of particles, thus
doubling the effective drift velocity. If we use this additive, what will be the improvement in
collection efficiency?

CO4: Identify appropriate technology for controlling air pollution 

1. Compare baghouse filters with cyclone separators in terms of the efficiency of particulate
removal from a gas stream.

2. How sulfur oxides can be controlled?

3.Wet scrubbing is useful for the removal of both particulate and gaseous pollutants. Explain

Syllabus 

Module 1 

Advances in waste water treatment –Process for biological nitrogen removal –Process for 
biological phosphorus removal - anoxic-aerobic process design – sequencing batch reactor 
(SBR)   

Module 2 

Aerobic attached growth Process – Rotating Biological Contactor (RBC), Moving Bed Biofilm 
Reactor (MBBR) 
Advanced Oxidation Processes- Fenton process, Wet Air Oxidation process, Photo-Oxidation 
process 

Module 3 

Adsorption- Removal of organic and inorganic contaminants- Popular adsorbents-Adsorption 
Isotherms-Breakthrough Curves in Continuous Adsorption Processes- Adsorption in a Batch 
Contactor-Adsorption kinetics-Regeneration of spent adsorbents 

Ion Exchange-method of purification-Applications in water treatment 

Module 4  

Membrane Technology- Reverse Osmosis (RO)- Ultra Filtration(UF)- Nano Filtration(NF)- 
Micro Filtration(MF)- Electro Dialysis (ED)-Dimensioning of  RO units for desalination. 
Tertiary filtration of waste water- design of Membrane Bio Reactors( MBR), MBR 
configurations. 

Module 5 

Air Pollution Control- Control devices for Particulate pollutants –Cyclone separators, baghouse 
filters, wet scrubbers, electrostatic precipitators (ESP)- Design of an ESP 

CIVIL ENGINEERING



 Gaseous pollutant control-technologies for the control of  sulfur oxides, nitrogen oxides and 
carbon monoxide- wet scrubbing, process modification. 

Text Books: 

1. Howard S Peavy, Donald R Rowe and George Tchobanoglous, Environmental
Engineering, Mc Graw Hill Education , 2013

2. Mackenzie L Davis, David A Cornwell, Introduction to Environmental
Engineering, Mc Graw Hill Education, 2014

3. Gilbert M Masters, Introduction to Environmental Engineering and Science,
Pearson Education India; 3rd edition, 2015

4. J. Arceivala, Shyam R. Asolekar, Wastewater Treatment for Pollution Control and
Reuse, McGrawhill Education, 2007

5. S.K. Garg, Sewage disposal and air pollution engineering, Khanna Publishers.
2008

References: 

1. Metcalf and Eddy, Waste Water Engineering, Tata McGraw Hill publishing Co Ltd,
2003

2. Syed R Qasim, Wastewater Treatment Plants-Planning, Design & Operation, CRC
Press,1999

3. Baker, Membrane Technology and Applications, 3rd ed., Wiley-Blackwell 2012
4. Fane, Schaefer, Waite, Nanoflitration, Principles and applications, Elsevier 2004
5. Peinemann, Nunez, Membrane Technology, 6 vols, Wiley-vch 2007 – 2010

Course Contents and Lecture Schedule 

Module Topic 
Course 

Outcomes 
addressed 

No. of 
Lectures 

1 Module 1: Total Lecture Hours -7 

1.1 Process for biological nitrogen removal-design criteria CO2 2 
1.2 Process for biological phosphorus removal-design criteria CO2 2 
1.3 anoxic-aerobic process design – sequencing batch reactor 

(SBR)   
CO1 3 

2 Module II: Total Lecture Hours- 7 

2.1 Aerobic attached growth Process – Rotating Biological 
Contactor (RBC) 

CO1 2 

2.2 Moving Bed Biofilm Reactor (MBBR) CO1 2 
2.3 Advanced Oxidation Processes- Fenton process, Wet Air 

Oxidation process, Photo-Oxidation process 
CO2 3 

3 Module III: Total Lecture Hours-7 

3.1 Adsorption- Removal of organic and inorganic 
contaminants- Popular adsorbents  

CO2 1 

3.2 Adsorption Isotherms CO2 2 
3.3 Breakthrough Curves in Continuous Adsorption Processes- CO2 2 

CIVIL ENGINEERING



 Adsorption in a Batch Contactor- Adsorption kinetics 
3.4 Regeneration of spent adsorbents CO2 1 

3.5 
Ion Exchange-method of purification-Applications in 
water treatment 

CO2 1 

4 Module IV: Total Lecture Hours- 7 

4.1 
Membrane Technology- Reverse Osmosis (RO)- Ultra 
Filtration(UF)- Nano Filtration(NF)- Micro 
Filtration(MF)- Electro Dialysis (ED) 

CO3 2 

4.2 Dimensioning of  RO units for desalination CO3 2 

4.3 
Tertiary filtration of waste water- design of Membrane Bio 
Reactors( MBR), MBR configurations. 

CO2, CO3 3 

5 Module V: Total Lecture Hours- 7 

5.1 
Air Pollution Control- Control devices for Particulate 
pollutants –Cyclone separators, baghouse filters, wet 
scrubbers, electrostatic precipitators (ESP) 

CO4 3 

5.2 Design of an ESP CO3, CO4 1 

5.3 
Gaseous pollutant control-technologies for the control of  
sulfur oxides, nitrogen oxides and carbon monoxide- wet 
scrubbing, process modification 

CO4 3 

CIVIL ENGINEERING



 

 

Model Question Paper 

Reg No.:_______________  Name:__________________________ 

APJ ABDUL KALAM TECHNOLOGICAL UNIVERSITY 
SEVENTH SEMESTER B.TECH DEGREE EXAMINATION 

Course Code: CET 463 
Course Name: ADVANCED ENVIRONMENTAL ENGINEERING 

Max. Marks: 100 Duration: 3 Hours 
Part A 

(Answer all questions; each question carries 3 marks) 

1. Explain denitrification.

2. What are the sequences of operation in an SBR?

3. How advanced oxidation processes (AOP) helps in treating waste water?

4. What is the difference in the biological process of an RBC and MBBR?

5. What are adsorption isotherms?

6. How ion exchange can soften water?

7. What is Ultra filtration?

8. Explain the benefits of MBR treatment system.

9. How cyclones remove particles from a gas stream.

10. what is desulfurization?

PART B 
(Answer one full question from each module, each question carries 14 marks) 

Module 1 

11. (a) Explain the process for biological nitrogen removal (9 Marks) 

(b) How anoxic process is different from anaerobic process? (5 Marks) 

OR 

12. (a) Explain the working of an SBR (6 Marks) 

(b) Explain the treatment technologies available for phosphorous removal in waste water
 (8 Marks) 

CIVIL ENGINEERING



Module 2 

13. (a) Explain the working principle of an MBBR (6 Marks) 
(b) Discuss Advanced Oxidation Processes (8 Marks) 

OR 
14. (a) How aerobic attached process compare with aerobic suspended process (5 Marks)

(b) What is the application of Wet Air Oxidation process (5  Marks) 
(c)How biological process in RBC is different from that in MBBR (4  Marks) 

Module 3 
15. (a) List some popular adsorbents. How they are regenerated after use? (4 Marks) 

(b) Explain breakthrough curve in continuous adsorption process. (5Marks) 

(c) What are the applications of ion exchange process in water treatment? (5 Marks) 

OR 

16. (a) Explain the significance of adsorption processes in environmental engineering
 (7 Marks) 

(b) Explain various adsorption kinetics models ( 7 Marks) 

Module 4 

17. (a) Explain the working principle of Electro Dialysis (6 Marks) 

(b) Calculate the maximum efficiency for a RO plant, which is operated with a inlet
pressure of 45 bar and under the condition that effective driving fource Δpeff min = 15
bar is maintained. The permeate pressure is 1 bar, pressure loss is 3 bar and mass
fraction of salt in permeate (Wp) = 0. Feed is a NaCl solution with mass fraction(Wf) =
0.03 and the osmotic coefficient is 790 bar. How big is the membrane area if 10 m³/h  of
permeate are to be produced and a membrane with A = 1,2.10-7 m/(s.bar) was chosen?

 (8 marks) 

OR
18. (a)Explain the working of Membrane Bio Reactors. What are the different configurations

available for MBRs? (6 Marks) 

(b) A design wastewater flow 7571 m3/d is to be treated with an MBR treatment system.
The design membrane module properties are, average membrane flux= 12 L/hr/m2; module
packing density= 120m2/m3; specific aeration demand= 0.3 m3 air/hr/m2 membrane area.
Calculate the required membrane area, membrane module volume and scouring air flow
rate.          (8 Marks)

Module 5 

19. (a) Wet scrubbing is useful for the removal of both particulate and gaseous pollutants.
Explain (6 Marks) 

(b) As an air pollution control engineer, explain what air pollution control measures you
will adopt at a Coal fired thermal power plant and why?   (8 Marks) 

CIVIL ENGINEERING



 

 

 

 

 

 

 

OR 

20. (a) Discuss the source reduction measures for oxides of nitrogen  (6 Marks) 

 (b) Explain the principle of electrostatic precipitator. Discuss the advantages and  
 limitations of electrostatic precipitators.      (8 Marks) 

 

 

 

 

 

 

 

                  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

CIVIL ENGINEERING



CET473 

OPTIMISATION 
TECHNIQUES IN CIVIL 

ENGINEERING 

CATEGORY L T P CREDIT 
YEAR OF 

INTRODUCTION 

PEC 3 0 0 3 2019 

Preamble: Optimization techniques in civil engineering is a subject which provide the basic concepts 
of optimization problem formulation in various civil engineering fields. Optimization has application 
in all fields of engineering. This course introduces different algorithms for solving structural 
optimization problems. After this course the students will be able to identify the type of the real-
world optimization problems and design the corresponding optimization techniques. 

Course Outcomes: After the completion of the course the students will be able to: 

Course 
Outcome 

Description of Course Outcome 
Prescribed 

learning level 

CO1 Formulate engineering design problem as an optimization problem. Applying 

CO2 Apply suitable optimization technique to the design problem at hand. Applying 

CO3 
Evaluate the problem as linear or nonlinear optimization problem and 
design the optimization technique. 

Evaluate 

CO4 
Evaluate the problem as single variable or multi-variable optimization 
problem and design the corresponding optimization technique 

Evaluate 

CO5 
Formulate linear programming problem for engineering applications 
and evaluate the solution. 

Evaluate 

CO6 
Familiarise with transportation and assignment problems and genetic 
algorithm.  

Applying 

Mapping of course outcomes with programme outcomes 

PO 1 PO 2 PO 3 PO 4 PO 5 PO 6 PO 7 PO 8 PO 9 PO 10 PO 11 PO 12 